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PHOTO USA ELECTRONIC GRAPHIC INC.
8 DONGDAQIAO ROAD, STE. 2716, THE SPACES INT'L CENTER

The following sample(s) was/were submitted and identified on behalf of the clients as : 110z. TWO TONE
MUG-INNER & HANDLE COLOR BLACK

SGS Job No. :

Iltem No. :
Supplier :
Manufacturer :

Country of Origin :

TJHL1902000651CW - TJ

150z. TWO TONE MUG-INNER & HANDLE COLOR BLACK
PHOTO USA

PHOTO USA

CHINA

Date of Sample Received : 21 Feb 2019

Testing Period :
Test Requested :
Test Method :

Test Results :

Result Summary :

21 Feb 2019 - 27 Feb 2019
Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Test Requested Conclusion
US California Proposition 65(Superior Court of the State of California — County of PASS
San Francisco Case No. 938430) - Leachable Lead and Cadmium

US California Proposition 65(Superior Court of the State of California — County of PASS
San Francisco Case No. CGC-05-440811 and CGC-04-436729) - Leachable Lead

and Cadmium

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Reabeca Zhou
Approved Signatory

TSNHG 1800241401

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity,
without prior written approval of the SGS.
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Test Results :
Test Part Description :
Specimen No. SGS Sample ID Description Material
(claimed by the client)
SN1 TSN19-002414.001  white/black ceramic mug CERAMIC
Remarks :

(1) mg/dm? = milligram per square decimeter
(2) mg/kg = milligram per kilogram

(3) °C= degree Celsius

(4) < =less than

(5) MDL = Method Detection Limit

(6) ND = Not Detected ( < MDL)

US California Proposition 65(Superior Court of the State of California — County of San Francisco Case No.

938430) - Leachable Lead and Cadmium

Test Requested : To determine the leachable Lead and Cadmium contents from internal surface according to
Superior Court of the State of California — County of San Francisco Case No. 938430.

Test Method : With reference to AOAC 18th Ed. (2005) Section 973.32, analysis was performed by AAS.
Sample 001 Internal Surface (Small Hollowware)
PASS
Extract Volume Depth
(mL) (mm)

1 350 86
2 350 86
3 350 86
4 350 86
5 350 86
6 350 86
7 350 86
8 350 86
9 350 86
10 350 86
11 350 86
12 350 86

id
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Leachable Lead Leachable Cad-

/mL mium (ug/mL)

1 <0.05 <0.01
2 <0.05 <0.01
3 <0.05 <0.01
4 <0.05 <0.01
5 <0.05 <0.01
6 <0.05 <0.01
7 <0.05 <0.01
8 <0.05 <0.01
9 <0.05 <0.01
10 <0.05 <0.01
11 <0.05 <0.01
12 <0.05 <0.01
Average <0.05 <0.01
Limit 0.1 0.189
Notes :

(1) < =less than

(2) ug/mL = microgram per millilitre

(3) The reference limit applied in testing is based on particular California Proposition 65 settlements that
are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a
user’s actual exposure to the tested chemical.

A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement,
and may choose to comply with California Proposition 65 by clearly informing the consumer of potential
exposure.

US California Proposition 65(Superior Court of the State of California — County of San Francisco Case No.
CGC-05-440811 and CGC-04-436729) - Leachable Lead and Cadmium

Test Requested : To determine leachable lead and cadmium contents of lip and rim of the submitted sample
according to Superior Court of the State of California — County of San Francisco Case No.
CGC-05-440811 and CGC-04-436729.

Test Method : With reference to ASTM C927-80 (2014), Analysis was performed By AAS.
Sample 001 lip and rim
PASS
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Internal Volume Extract Volume Depth
(mL) (mL) (mm)
1 350 200 86
2 350 200 86
3 350 200 86
4 350 200 86
5 350 200 86
6 350 200 86
Leachable Lead Leachable Cad-
(ug/mL) mium (ug/mL)
1 <0.05 <0.01
2 <0.05 <0.01
3 <0.05 <0.01
4 <0.05 <0.01
5 <0.05 <0.01
6 <0.05 <0.01
Average <0.05 <0.01
Limit 0.5 2
Notes :

(1) < =less than

(2) ug/mL = microgram per millilitre

(3) The reference limit applied in testing is based on particular California Proposition 65 settlements that
are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a
user’s actual exposure to the tested chemical.

A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement,
and may choose to comply with California Proposition 65 by clearly informing the consumer of potential
exposure.
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Sample photo:
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TSNHG1900241401

TSN19-002414.001

Chemical Labora

SGS authenticate the photo on original report only

*** End of Report ***
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